CERTIFICATE OF TESTING

o d
.

Allan Marketing Group

42 Clements Avenue

Allan Marketing Group

Bundoora VIC 3083

Customer :
Address :

Customer PO #:
Order #:

Item Serial #:
Test Date :

Test Time :
Description :
Customer Notes :

HESNZ Test Report #: 091014130
Auckland Test Type : Break Test
New Zealand Peak Load : 6912.684 kgf

Peak Elongation : 61.451 mm
Test Duration : 0:2:32.3 (H:M:S)

Test Standard : NZS5467- G70 Trailor Chain

09/10/14 W.L.L.: 2500.000 kgf
09:48:38 Comments :

G70 Trailer Chain 8mm LC2.5T

Markings G70 AMG3
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